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Description of Materials FILL MATERIAL RESULTS
Froim Ta Froem o
5044320 5044320 {-1.00) 5044340 S04+420 (-0.75)
504+320 SO4+a20 {100 504+ 260 504+340 (-0.50)
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MAR Approval Na Date
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Iterm Description Lt Cuantity | Arrival Date | Mote
1 Sleve analysis m S000 08-11-2022
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3 Proctor & 0.m.c m? 5000 10-11-2022
4 LLEPLEP m? 5000 10-11-2022
= CER m* S000 12-11-2022
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lterm | Specification Test requirement Test result attachment Remarks 1
1 |ASTMD75 Apgregate Sampling | According to specifications
2 ASTM C 136 Sheve Analysis According to specifications
3 ASTMW D 1440 Passing Sieve, No 200 11.0%
4 ASTM D 4318 Atterberg limit M.P
5 A5TM D 2974 hoisture content 6.50 %
B ASTM D 1557 Medified proctor 215
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PARTICLE SI1ZE DISTRIBUTION OF SOIL

ESTING DATE: 8-11-2022
DCATION k.pf 804+320) LONE S<2=140 S0:E=000
AME COMPANY knooz sinat

=yigial inspection test

Gradbent test
~grodatien of bkilk materials SAMPLE WEMGHT (g 1255200 @ tnbip classily
sigve size 2 1.5 1 34 12 El B4 PASE soil classify
Mass ratainad {g} 0.0 B850 10250 13100 11280 10040 1325.0 A-1-b
Cumsilative FRutsined {g) 0.0 %85.0 20100 332000 43400 E440.0 BTES0 PRO 2158
Cumnulative Retained % 0.0 7.8 16,8 264 354 433 518 WC .50
Cumdation Passing % | 100.0 92.2 840 738 GA.E BE.7 A5, CBR B1.50
-safft murterial gradation WT.OF sample =00.0:0 gm
zieve size 10 40 00
Cumulative Ratained igh Pl 1040.0 .10
Cumplativs Retained %] 540 20.00 7E.20
Comulative Passing % il G0 Bl gHD 23,80
“Genernl gradient
sieve sizelin) 2 1.5 1 34 10z 3B #4 #10 # 40 # 200
sieve siza{mm) 0.0 ar.5 250 9.0 125 B.5 4.75 2.00 0425 0.075
Tumuilstive Passing % | 1000 -l BdD 736 B4E 56T 451 43F 309 11.0
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Company
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lssued by Ere. A
Contra : df -;.E 39
ntractor Abdaltah Fﬁi}iﬁ T 20-11-2022
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referance { .
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Sxntion Referentce Deped Referunon Far Klloemetsr paint aidy Start Km B wsed
i Wioms Activity
CODE-3 Sub Element of Activity
| Description of Materials FILL MATERIAL RESULTS
Frigsm TE F o o
S0 +EAD S044800 [-0.00 Slhd+200 S504-400 (-0.00)
S08+5 20 SO4+E£0 [-0.08)
Location to be Usad SO4+340 SOM+420 |-0.%0)
SO+ AR 504+520 |-0.25)
SO -+2E0 5044380 {-0.25)
504 +400 S04+520 {-0.00)
MAR Approval No I Date
Supplier Name
Test Requirement Specification Clause
- Reference Photos Yes attached / No Other
Item Description Unit Quantity | Arrival Date | Note
1 Sieve analysis m* a00d 17-11-2022
2 Classification m?* S000 17-11-2022
3 Proctor & Oum.g m? 5000 18-11-2022
4 LLEPLEP m? 5000 18-11-2022
5 C.BR m? 5000 20-11-2022
Comments by: Comments by:

A sample has bean taken from fill material by KK offics to
{ AL Muby [aboratory | and the results founded meet the

T ret -1Hj Eare fdim ,di-;:f o 1'5'#'5’

o Lot [Froom )

specifications and accepted.
APPROVAL § w
Drganisation Mame Sign . M . _;a- Jate A-AWC-R
Contractor Pl Abol dlith o ; ul [e- Il -2a22
as/ac Wodo Ul s AMY 201 - 2022 |
R HASS oM Fouad 2+-1\-2823 S "J
womments by }
:;npp::::nr:atwe A _.:1- s = 28/t } 27 ﬂ
e ARyt ¢ Bidgeic Cubvrt Oy —

File: 18-BIR - K51

Page 1of T



KK

sand 1 Xy
i . '_‘:':’,:.*:‘_‘ 7 gt
CYSTIn [ Tl
Locatlon Name Contractor Company | Designer Company
Electric axpress train KNOOZ SINA COMPANY | .k
harre Sign Date Time
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The foliowing test result are attached for review
Description of Materials S0l | A-1-b )
Location of stock K.p [504+500 )
tem | Specification Test requirement Test result attachment Remarks
1 ASTM D 75 Aggregate Sampling | According to specifications
2 ASTM C 136 Sleve Analysis According to specifications
3 | ASTM D 1440 Passing Sieve, No 200 13.6%
4 ASTM D 4318 Atterberg limit M.P
5 ASTM D 2974 Muoisture content 570 %
& ASTM D 1557 Maodified proctor 217
7 ASTM D 1383 CBR 51.80 %
Comments by: Comments by:
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Dperating Lab | AL Huby Cantral Lab |
PARTICLE SIZE DISTRIBUTION OF 50IL

TESTING DATE: 17-19-20%2
LOCATION b o SO4-+-5040Y FOME §04+180 S05+000
HAME COMPANY knooz slnai
wisual inspectiontest
5 radlismt T
fradation of bulk materiofs SAMPLE WEIGHT (o] 20186.00 gm table clasaily
sleve size i 1.5 1 i 12 s #4 PASS anil classify
Marss redainad [g) .1 12300 14010 18430 1254.0 13350 15380 Aa:b
Zumuiative Retained (g 0.0 123600 2831.0 44740 54280 GT81.0 E289.0 FRO a7
Curmlativa Ratained % 0. [ 13.0 20.7 20.9 335 £1.4 WG .70
Gumulative Passing % 100.8 B3 BT.0 TH3 TaA B85 58.% CBR 51,80
il tion WT.OF sample 800,00 gm
gleva siza 10 &0 200
Sumstathee Retained (g 8.3 1.2 46
Cumulative Retained % 506 2284 7682
Cumvulrlive Pasiimg % B4 14 TT.16 23.00
-General gradient
sleve sizefin) i 1.5 1 304 1z s #4 #10 a0 # 200
sigve size{mm) B0.0 IT.5 25.0 18.0 125 a5 4.75 200 0428 0.078
Zumulative Passing % 100,45 193.0 g - n 53 2h.9 L1, 5.5 136

Cantracior Enginear

A5
: ,:shuﬁ

ﬁwlu'l'f.idl
k|




KK =
s, it
e A e il e
P v e e %
TESTING DATE: 16-11-2022
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WT, WET %L ATARD bl ] S 4RST0
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Tare Mo, | T Ll T 1 14 41 n
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Wi, OF naier il ag a.n a0 (4] iR b kX |
Wi O dry sl LR TR .5 L1ikF e 8T atn LR
Waleir oomleml ™ 2 4% aghe 4.0 [N Ba% L o 10.1%
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Copiractor KNOOZ SINA COMPANY Dasignier Company
Compary
Mame Date Time
fsuec by [y Ahmad '
Contractor _ Abdaliah 09-12-2023
Contractor
reference
J‘:l:l | oo [ mm | v | HH | MM
Received by ER - e [
5110521 Blio 5 Jp KX Note
Station Refererce Diepras, Rl rma iy Far §llometar paint anly Start Km b esed
Work Activity
Sub Element ul Activity
Description of Materials FILL MATERIAL RESULTS
Eroam T From Ta
S04+180 504+220 |-3.501 S0+ 160 504220 (-1.15)
504+ 180 S04+220 (-3.00) S04+ 158 5044270 [-1.00)
Location io be Useg 5+ 180 EDd-2370 (-2.50) e+ 18 Shde220 |-0.75)
G+ 180 SO4e2200 {-2.00) S0+ 180 504+360 (-0.50)
S04+1R0 SO0 |-1.75) a1 B0) S04+260 [-0.25)
S0+ 1] SO4L220 {-1.50) B +180 S04+260 [-0.00)
MAR Approval No Date
Suppliar Name
Test Regulrement Specification Clause
Reference Photos Yes attached / No Other |
ltem Description Unit Cuantity | Arrival Date | Note
1 Sieve analysis m’ 4500 | 08-12-2022
2 Classification m? 4500 0&-12-2022
3 Proctor & O.m.c m? 4500 07-12-2022
4 LL&PLEPI m® 4500 Or-12-2022
5 C.B.R m® 4500 09-12-20232
Commuaents by: Commants by:

A sample has been taken from fill materfal by K.K office to
{ AL Nuby laboratory | and tha results founded meet the

TEST BESULTS FOR ESTIMATED GUANTITIES OF ARDUT 4500 m?,

specifications and accepted,
APPROVAL STATUS
Organisation MName Sign Cate A-AWC-R
Contractor AHMED ABDALLAH 09-12-2022
e [Mhmed Mooz o e
L___-.-...'—ul-'-'.d
GARR* HUSSIEN FOUAD __..-F+-#—__ 09-12-2022 1
Comments by - |
Employers o fop——
Representative /‘? 1 _ﬁfi’ j‘fr f '2..._'!_? ? A
* Dozigrer =S
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Location Mame conlractor Company Designer Company
Electrlc express train KENOOZ SINA COMPANY kk
Mame Sign Date Time
tzsuad by Contractor Ahad Abdatlah A‘:MH-JL T
Contractor Reference K51 -(15) - 09-12-2022
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Recelved by ER i -;’I . —F MAR: | kpsos | ew | cs

MB:Package 1 only {Package 2 via Content |

The f-D“-IJ“ﬂI‘IE test result are attached for review

Description of Materials Soil | A=1<b )
Location of stock K.p (5044320 )
item | Specification Test reguirement Test resull attachment Remarks

1 ASTM D75 Aggregate Sampling According to specifications

i ASTM C 136 sieve Analysis According to specifications

| 3 ASTM D 1440 | Passing Sieve, No 200 14.4%

4 ASTM 4318 Atterberg limit M.P

5 ASTM [ 2974 Maisture content 7.10 %

& ASTM [ 1557 Maodified proctor 2.168

¥ ASTM D 1883 CBR B85.30 %
Comments by: Comments by:

Organisation Mame Date A-AWC-R
Contractor | Afnqe r.i rtJ({:,J ddh~ 9-12- 222
':;g}rgfgr Pped A0 Sy bl s 9 - 12-222 |
GARB™* | L uycsiem ﬂ:c-um&[’-“: '—#%i g-12-21 e
il A 1 P e Y

* Daslgnar T
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{A-gradution of bulk matericls SAMPLE WERSHT [g] 247100 am L clawity
HEwe HrE 2 1.5 1 LU 1wz 3 B4 PARS Anil elessily
imer ratnined jg 12850 TTaED 1E0LE TR S0 10218 1560 Al
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Cumidiiben Filiised 3 T4 % o 280 s aBR EEN WC 7.0
Cumibaries Papuing ™ ar s a4 5 7o Fid BL5 B4 583 CER B30
Bpaft meshariol grodtics WT.OF sampls 50007 [l
Sheda siza 1l dn i
arvaigen BEmaed (g L] 130 o
Currrilativg R ress [IRIH] 4,00 74,00
Curuisitve Famlg 5100 TH.00 18.00
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i I-I.E-I-l:ll'lb 2 1.5 1 i uz i g &0 @4 & 200
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llihally i 1Y
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Cantractor e |
KMOOE 5 Designer Com
Company slg pary _
Mame Date e
BElAlY e AAmed
Contractar ) 26-12-20272
Abdallai
Ronbracoey KS1P.S
reference
I N T T T T AT
Recelied by ER /ﬂ ; l N s | i |
81t 521 Dlto 53 i WA Moin
Stntlan Aefarnren Prepst Reference Far Kilnmetes paint anly $art Km i@ med
Wiork Activity
Eush Elomar of Acthvity

Description of Materials FILL MATERIAL RESULTS
Fram Te ——— - Ere To
504 +000 SOS000 |+0.25) S04+ SR S04+E80 [+0.25)
504+800 SRS+ | +0.25) S0M+520 E04+580 [+0.25)
Location to be Used | 508+760 S08+800 [+025] 504 #3440 SOa+520 [+ 25)
504+540 S04+ 700 (+0.25) S04+ 340 504+440 [+0.25)
504+700 5084760 [#0.25] 5043250 S04+340 [+0.25)
5044180 5044260 (+0.25)
MAR Approval No Date
Supplier Mame
Test Requirement Specification Clause
Reference Photos Yes attached / No Other
tem Description Unit Quarntity | Arrival Date | Note
1 Sleve anafysis 1 m 3500 | 23-12-2022
2 Classification rn 3500 23-12-2022 ]
3 Proctor & O.m.c m? 3500 24-12-2022
4 LLEPL&P m? 3500 24-12-2022
5 | C.B.R m? 3500 26-12-2033
Comments by: Commants by:

A sample has been taken from fll material by KK office to
[ Al MAHGOUB laboratory | and the pasults fourded maet

TEST RESULTS FOK ESTIRGATED CRLIANTITIES OF ABOUT 3500 m".

the specifications and accepted.
APPROVAL STATUS
COrganlsation Mame Sign Date A-BWC-R
Cantractor AHMED ABDALLAH 26-12-2022
. iz 23
ks Dhmed Abe Zu'd 26-12-2022 =i
GARE** HUSSIEN FOUAD E__ﬂ:naﬁﬂ—____—__._.- 26-12-2022 e A4
Comments by | |
Employers i 3
Representative rd ) j_ ﬂ/\'7' : E"ﬁ /22 }q
® Designer ﬁ..--

= Afgnment  Brickges: Culvest Oy

Fila: 02-k4A - K31

Page 1edl
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_Location Name Contractor Company Cesigrier Compary
Elactric express traln KNOOZ SINA COMPANY bk
Mame akgn Date Time
tesued by Contractor | ahmed Abdaliah 26-12-2022
| Contractor Risferenice K51 P.SUB GRADE- (1) - 26-12-2022
= B II_|.d_.__:__..-~-" N C2 | 23 | oo | o | vy | EHH | M
Racafuad by ER /Lil 1 ﬁ.— MAR KPS0 W Cs
NB:Package 1 only [Package 2 via Content }
The following test result are attached for review
Description of Materlals Soil | A-1-a }
Location of stock K.p (5044500 )
Item | Specification Test requirement | Test result attachment Remarks
1 ASTM D 75 Aggregate Sampling | According to specifications |
) ASTRA C 136 Sieve Amalysis According to specifications !
3 ASTM D 2440 Passing Sieve, No 200 5.5 % |
4 ASTH D 4318 J Atterberg limit M.P
5 |ASTMD2974 | Moisture content 7.5%
| & ASTM D 1557 Muadified proctor 2.21
7 ASTM O 1833 CBR F0.40 %
Comments by: Comments by:
r g = _ = ! =4
APPROVAL STARUS ﬁ ﬁ..'.""
Organisation Mame | B 1| ' Cate A-AWC-R
contractor | sl ;fL‘-‘.l!g{EJ'-fF A : J.?E- - 2422
Contractor J R
aa/ac* ﬁ‘nmfclﬂbu aud 26-12-222 |
o | wussin_Sound e (e
Employers = ~ Y
i M Y. > 26/2/22| A
L w -___.-

== alignmenty Bridges: Culvert only
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it Ratain E B 77 224 i 48,3 850 FES W T.50
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Rutainad i3 205,00 25100 A5.00
poi Fotairad % 41080 i B B30
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California Bearing Eatio TEST
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knooz slnai
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prepared subgrade

Les Anglos abraslon  AABHTO-THE

Weight of sample before test (gm) | "5 = ="' | Abrasion ratio (%)
35000 3167 36.66
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Hﬂtrﬁlnﬂ I;
Contractor |
Comparty KNOOZ SINA COMPANY - Designer Company
Mame Diagte Time
S Y Eng.- Ahmed
Contracior Abdallah 20-01-2023
Contractor
reference a1 P ]
. | .-!"'r | e oo [wm | vy | b |
Received by ER f;} F-l - | MIR | xosoe | ew | e
Dite 53 W K0 Mabe
D pecrl Ruforance: For Kilnmater point only Start K | used
Wiork
Sub Slement of Acthity
Description of Materials FILL MATERIAL RESULTS
From o T From Td
504-+520 305+000 |+0.50 S+ 3000 SO4«3R0 {+L50)
504+820 S044+920 (=0.50) Fl+220 SOAI00 | H050)
Location to be Lised 504700 EDM4+A20 (=050
S04-+G00 504400 [=0.500
504080 SO HE00 (+0.50
504+380 SOAHAB0 [ +0.50)
MAR Approval No Date
Supplier Mame
Test Requirement I Specification Clause
Reference Photos Yes attached / No Other
ltem Description Linit Quantity | Arrival Date | Note
1 Sieve analysis m? 3000 17-01-2023
2 Classification m? 3000 17-01-2023
3 Proctor & O.m.c m’ 3000 18-01-2023
4 LL&P.LE&PI m” 3000 15-01-2023
5 iC.B.R m? 3000 20-01-2023

& sample has been takan from fill material by K.K office to
| Al TAWKOL laboratory | and the results founded mest the

TEST RESULTS FOR EATMAATED CILMANTITIES OF ABOLIT 2000 m*

specifications and accepted.
APPROVAL 5TATUS
Drganisation Mame Sign Date A-AWC-R
Contractor AHMED ABDALLAH 20-01-2033
awacr |PhmedAbeZoud oy | ey M
GARB** HUSSIEM FOUAD [ —h 20-01-2023 -‘*!—"'m
Comments by
Employers s d/é:'__,u.—/" T .E
Representative /ﬂ --j' { = ? fllr "r 3 A
* DEsignar _'_._.,.-""'"_ £

% Akgnment ) Bricges: Culvert Cinly

File: 02-W8 - K51

Fags §ofl
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ST i SHsrve
Location Name | Contractor Company | Designer Company
Electrlc express traln KNODZ SINA COMPANY k.k
Name Sign Date Time
Issued by Contract o o
TRERYRATEEEE 1 Ahmed Abdallah | Mes e £ 20-01-2023
Contractor Reference K51 P.SUB GRADE- (2} - 20-01-2023
- =T ST e | v ] ]
Receivad by ER ’,,J;HI . _][_ P M e |- '] &
- T £
MB:Package 1 only [Package 2 via Cantent |
The following test result are attached for review
Description of Materials Soil [ A-1-a
. Location of stack Hop {504+500 |
Item | Specification Test requirernent Test result attachment Remarks
1 | ASTM D75 Aggregate Sampling | According to specifications
2 ASTM C 136 Sieve Anabysis According to specifications
3 ASTM D 1440 Passing Sieve, No 200 B.B%
4 ASTM D 4318 Atterberg limit M.P
2 ASTM D 2574 Moisture content B3%
b ASTM D 1557 Maodified proctor 2.20
7| ASTM D 1883 CER T2.00%
'Emnﬁ by: Comments by:
I
1l 4 2
APPROVAL 3
Organisation Mame 5 o Date A-AWC-R
Contractor ,J'I:Ihf"-':e.flr__,-fi{g:_ﬁf,:lﬂ
Contractor { Y .
ga/ac* ’jth'ﬂ‘“lffl [l*:’“z;i
GARB™* |\l issiein, e -..a.D.J\
Employers A .
Represantative )'JL-‘}II ""]
*  Designer

** Abgrenent/Bridges: Cubert only




Mhﬂnprm‘l‘nh ~HSR _ ek \
oo r m-xwmhmmm_ il | - "-._L
- o wm oY mem To Station S68+177 =
~ Opreating lap__| Al Tawkol Cantral Lab
PARTICLE SIZE DISTRIBUTION OF SOIL
"ESTING DATE: 17-1-2023 e ZONE sod+f80 | B05+000
LOCATION K.P [504+500)
e - IRSG(2 d sub grad
TAME COMPANY knooz sinal JR A et e
yvisyal Ingpection test
-Gradient test
i-gradation of bulk materials SAMPLE WEIGHT [g] 31980.00 g table classify
sieve size 1 20 1.5 1 4 s g4 PASS " sadl classify
Maes retained (g} 0.0 0.0 3640.0 6570.0 1090.0 5295.0 T445.0 A-1-a
amulative Retained (o 0.0 0.0 3640.0 102100 | 122000 | 174050 | 249400 PRO 220
sumulative Retained W 00 .0 1.4 39 A 547 a0 WC B.30
imulative Pasaing % | 1000 100.0 B8 8.0 70,3 453 2.0 CBR T2.00
LA 38.84
=5pft materigl grodotion WT.OF samiple 50000 g
B5aVE BIT 10 40 200
Cumulative Retsioed (50 | 5200 140.00 308.00
Cumailstive Rotainad %) 11,00 000 B1.00
Cumisatin Passing 83,00 72.00 1800
“General gradient
sieve sizefin) B 4.0 3 1142 il e #d #1i0 #an # 200
sipve size{mm) s0.0 s 258.0 190 12.8 a5 475 2.00 0.425 0.075
Cusnulative Passing % | 000 100.0 B85 E0.0 T0.3 45.3 2.0 19.5 15.8 85
\ T _ g =2 . ST =
1, BN ML NP M.P
— '\..H'L,-
Conirachor jf x.\‘.%:q Consultant
] b W
e "'-Ill L o % Fa 1
\ R IR - =k
-,--""‘:’:T .-; f ot @ fﬁf’
) :.: ) 1 = - =
Y S i 3948 45 e
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Electric Express Train - HSR \
]:‘rh‘rtﬂ,ll'r Bmdiﬁﬁ‘am m‘n!epﬂ-l #T_‘f,‘ﬂ__. Ll el
i .-_,;- " Y r = 1] ] PR
'.q:..: il wwm = %
TESTI™NG DATE: 1E-01-20E3 ;::E_" ] Stk S04+180 | G054 005
LOCATION WL B S} e
B m -3 Mmierinl Eil Siih i
NAME COMPANY [e——— s 5 i e
Wil il wmpty mnld - SHDILE MAN Dry Drensiey b
Aol Vnlome: 2k Water pemimt % R
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Ture wi. 557 14 LT A4 ETHE] Ak 44 70 [T
WL, OO weed wisd] & Eare 128.0 (BT Tana (R T 1L 14Lh LR (B2 AT
VW, D iy maill & tarw L (ETA] laa.= i,y Al (R 3 LER2 (L] A
W Of water A7 41 55 L] T4 TA ER ’7
W OF dry sail LR axi 74 REE #7A RAE RE4 RED
Waler contead ¥ 4,1% 41 [ % LT .85 A% [ &L19 EN3% mnass
AY Water combrmt %o FELS Tl R LT Bl
E‘I‘j ﬂ-!-u.l.il‘!' 1AM 5L 1&F L187T =1
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Electric Express Train - HSR
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California Bearing Ratio TEST
Taweirgy Dus -01-2013 LHERS ]-rlu §TA | NS+
Louilan = K P Bd=-500)
' KE1BEELE — -' pregared st grade
e iy Ve Enooz sieal
si-beal Resulls
Compaction % for Mold Mnsitere Katin Afrer Cosapaeted Maold Swrlling
LT I Tare Ka: i Helnbd M 1
Madid Valirm! 1 Tare WT. (g} SR Datn 29-01-302
Kladil WT. (gm) g% Tare WT. +Weat WT, {pmi [ET] Feriiad Hu kg Samm T
Wlald WL+ W 'WT, jgm} [ Tare WT. +Dry WT. igm} 14340 il Baighs jmmi [T ]
Wl WT. (g ke Wader WT, [zm) 7l IE], T ]
Wl Drrwhity (e EATE] Der W, jgmi by Rauiph lekght fwina) 1L
vy Demivy {s'em’ | L Mlaisdnre Crntens %% £ Nl Balh % (18
i ™
L pampiarbon Bs Ll
Loading Reading ;
Fenleralion (mm} i k3T L% I ENE ] g ] 4% =i AN
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FHOTHETR DS CONTUeLTIEG OFeiCE A ._
'H""'""‘L"H ml_—l_l.-l.l.l'l L

FEETT N T |

NI [ e

LOS Anglos abrasion best

Tevimg itwe | 1] BB kb Wl ETA | 418 'm:r.-;:{ 11 5[]
Ty A T
= e mEIREG(D) - | e —
Los Anglos abraslon  AASHTO-TaE
Waighi af
Winight of sampls belare s gm) | sample after Abragian rAle (%)
bkt {gmi)
50400 54 38,84
Lali: Sseiaatisi
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MATERIAL KK A
ol y o
INSPECTION “‘J“""‘“"" : J' - mﬁL . =t
: SR Y
F!.r‘l._.”_IEL_--T _ e BRI Il AHER
Contractor i
Company ENOOZ SINA COMPANY Designer Company
MName i Dat | Ti
issued by Era, Ahmed id 5 L
Contractor | o o f -,'I'_;..u_.:._ — 25.05-2023
Contractor
rabarATCe K51 SUB BALLAST- {1} - 25-05-2023
) J[f—_.__—.---" 1 G [ oD [ mm | v | HH | hm
| Recefved by ER 5 -1 _I_e__’.‘;:",-'.'" MIR | kpsoe | ew | £5
s D1t 53 K XM Nota
Stirtian Neference i _!Enlhukrmn: For Ellometer podnt only Start Km is used
a Work Adtheity
- Sub Ebemant od Activity
Description of Materials FILL MATERIAL RESLILTS
Fram Ta
S04 +400 505+000 [+0,70)
S04+ 780 5044500 [+0.70)
Location to be Lised SOash6D S04 780 [+0.710)
S+ 540 S04Ea0 [+70)
5044430 5044540 {+0.70|
Sl4e30 S0 20 {+H0.70]
MAR Approval No Date
Supplier Mame
Test Requirement Specification Clause
Reference Photos Yes attached / Na Other
Item Description Unit Quantity | Arrival Date | Note
1 sieve analysls m? 2000 22-05-2023
2 Classification m? 2000 22-05-2023
3 Proctor & O.m.c m? 2000 23-05-2023
4 LLE&PLEP m? 2000 £ 3052003
5 C.B.R m? 2000 25-05-2023
Commients by: Comments by
A sample has been taken from fill material by K.K office to Hrenadd = ,! Jf] ]
) b e g fe ok
{ Al TWAKOL laboratory | and the results founded meet the i ﬂi:‘f_ 1}_‘5 i?:'*-"’v 3 ‘{'%”1{ qf
specifications and accepted. = - _.-'Jr
APPROVAL ﬂnﬂ?i‘d
Crganisation Mame Sign ' Date A-BWC-R

Contractor ﬁ-""‘“‘"‘—tﬁ.—-—""’

AE -05- 2213
aafac* Hhdallbh "””‘lj .

e E 25'&5-1": I ::lll
| GARB** HuASSEm ':_rn*-‘:ml, 25 | g -05 -85 - 2.3 sl b | 5

Comments by

::‘pF::I:EEnrtﬁatlve | ff; ¢« __.;Z#l == 2505113 fq

* Desipner e
== Aligrment / Dridges: Culvert Oaly
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e abiaty
SYAThe DS SeAucE: |
Location Name Contractor Company Designer Company
Electric express train KNOOZ SINA COMPANY k. ke
MName 5ign Drate Time
tssued by Contractor | v nmed Abdaliah dadeld 25.05-2023
Contractor Referance K51 SUB BALLAST- (1) - 25- 5-2023
' N1 1 o3 [ o0 | MM | W | HH | MM
Recelved by ER ;k} =L P MAR | ypsos | ew | cs
.-'--.-‘- - :
NB:Package 1 only (Package 2 via Cantent |
The following test result are attached for review
Description of Materials Spil[ A-1-a )
Location of stock K.p [504+500 |
ltem | Specification | Test requirement Test result attachment Remarks
1 ASTM D 75 Aggregate Sampling | According to specifications
2 ASTM C 136 Sieve Analysis | According to specifications
3 ASTM D 1440 Passing Sieve, Mo 200 5.44 %
4 A5TM D 4318 Atterberg limit N.P
5 ASTM D 2974 Maoisture content 6.5 %
& A5TM D 1557 Modified proctor 2.235
7 ASTM D 1883 CBR 5B.30%
Comments by: Comments by:
APPROVAL D ol
Drganisation Mame =y Date A-AWE-R
Contractor | £ med foditidi
Contractor =AM
wﬂ_c W fﬂ'{fﬂ-ﬂa-‘[ij"}-' :ﬁ/‘{ .j !
GARB** | Husitn  Towad
Emplayers T
| Representative -"'UI j
* Dacigreer e

** Algnment/Bridges: Culvert anly




[Electric Express Train -HSR i
Hmﬂﬂnwmn;mwhﬂw < MATROUH il ) el
_._mm A ‘Suction + 7 From FOKA To MARSA MATROLH =i
J~="=-"-1 o VSR e e From Station 504+000 To Station 568+177
i _r i A ankd l:-rltrll Lab |
PARTICLE SIZE DISTRIBUTION OF S0IL
TESTING DATE: 221512023 ZOME sade10 | 8084000
LOCATION H.P |S04+500) Material SUBR BALLAST
MAME COMPANY Enogz sina QLANTITY 2000 M
1-wlsual ins n test
2-G ant test
A-grodotica of bulk materiols BAMPLE WEIGHT [gm] TTTA5. 000 g tabie class
sieve size - B 1= AL By "= =8 L PASS 5ol classi
Mass refringd [g) i, 5100 167 30.0 BETE.D 13770.0 ES30,0 153450 CLASS At-a
Cumuistive. Retmined |g) 0@ R0 1424000 241189 R 1L N 45318.0 642200 PRO 2238
Cumulative Rotained % 0.0 45 18.3 3.0 4m £3.1 Tah Wi 6.5
Cumulalive Passing T 10t4 508 BT LEN 1.8 LLE | .25 CER 8.3
L. 4. 650
5.6 2515
moteriol gredetion WT.OF sample S00.00 gm
slove siza #10 #40 #2200
Cumulilive Retsingd gl a5 204.00 37 2.0
Cumsdative Retained % 1950 40,50 74,440
._I:I-lﬂ-l-ﬂ-ih'l Passing % .04 e 25,60
C-General grodient
siave size{in] 2" 5" 1" b [ 2" arg" Wa Bin L] W 300
aigve slzemm) ER 1 7.5 250 180 12.5 9.5 4. T4 200 0425 LLOTE
Cumutastive Passing % { 1000 P55 817 5.0 51.8 404 2.2 TR 128 5.44

T

maall |
il .H--IJ
ol il 1
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HAKNE CONPANY EnooE sine QUANTITY D00 =
Wigtgha of empdy maold 1 Sndimir MAX Dy Densify 1338
Aiabd Voleme F1240 Waser conbent %e £5%
irial a1 1 X 3 4 3
W OF hishib- wer codl JE ] TaRELE [LEST IR T En&an
W, WET 8011 EE ] 47618 e IR0 LB
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Abzorbtion & Aggragate specific gravity AASHTO-TES

TESTING DATE: TAANLY T '=|="—'ﬂt Simtinm SRR | GOS0
LA TION K.P {304+5000) Material SUB BALLAST
{H:5 1) <ShM0 BULLAST (1]
NAME DOMPANY miae sinal QUANTITY 00 P
‘Weight of sampla 2500 gm
Waight of saturatad surface dry sampéa (B) I538 @
Walght of saturated samgle in water (T} 1545 gm
Weight of dry semgla afar haating A} 2480 gm
Bulk spociic gravity = & 1 [B=0) p L IE]
Bulk spacfit: gravity (8.3, DJ-EHB-I:} £.581
Apparent spacific gravity = A (A-C) 2635 .
| Absorbation = | B-AJA 1807 %

Los Anglos Abrasion  AASHTO-T36

Results:-
‘Weight of sample before test (gm) Walght of savabs aftar 1l jgm) Alwasion ratia ()
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zu” lis
Compaction % Tie Mald Blositare Ratln After Compacted Mold Swoellbeg
RUTUR TS 1 Tarw Nan, L] Sakl B i
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MATERIAL KK A
ol y o
INSPECTION “‘J“""‘“"" : J' - mﬁL . =t
: SR Y
F!.r‘l._.”_IEL_--T _ e BRI Il AHER
Contractor i
Company ENOOZ SINA COMPANY Designer Company
MName i Dat | Ti
issued by Era, Ahmed id 5 L
Contractor | o o f -,'I'_;..u_.:._ — 25.05-2023
Contractor
rabarATCe K51 SUB BALLAST- {1} - 25-05-2023
) J[f—_.__—.---" 1 G [ oD [ mm | v | HH | hm
| Recefved by ER 5 -1 _I_e__’.‘;:",-'.'" MIR | kpsoe | ew | £5
s D1t 53 K XM Nota
Stirtian Neference i _!Enlhukrmn: For Ellometer podnt only Start Km is used
a Work Adtheity
- Sub Ebemant od Activity
Description of Materials FILL MATERIAL RESLILTS
Fram Ta
S04 +400 505+000 [+0,70)
S04+ 780 5044500 [+0.70)
Location to be Lised SOash6D S04 780 [+0.710)
S+ 540 S04Ea0 [+70)
5044430 5044540 {+0.70|
Sl4e30 S0 20 {+H0.70]
MAR Approval No Date
Supplier Mame
Test Requirement Specification Clause
Reference Photos Yes attached / Na Other
Item Description Unit Quantity | Arrival Date | Note
1 sieve analysls m? 2000 22-05-2023
2 Classification m? 2000 22-05-2023
3 Proctor & O.m.c m? 2000 23-05-2023
4 LLE&PLEP m? 2000 £ 3052003
5 C.B.R m? 2000 25-05-2023
Commients by: Comments by
A sample has been taken from fill material by K.K office to Hrenadd = ,! Jf] ]
) b e g fe ok
{ Al TWAKOL laboratory | and the results founded meet the i ﬂi:‘f_ 1}_‘5 i?:'*-"’v 3 ‘{'%”1{ qf
specifications and accepted. = - _.-'Jr
APPROVAL ﬂnﬂ?i‘d
Crganisation Mame Sign ' Date A-BWC-R

Contractor ﬁ-""‘“‘"‘—tﬁ.—-—""’

AE -05- 2213
aafac* Hhdallbh "””‘lj .

e E 25'&5-1": I ::lll
| GARB** HuASSEm ':_rn*-‘:ml, 25 | g -05 -85 - 2.3 sl b | 5

Comments by

::‘pF::I:EEnrtﬁatlve | ff; ¢« __.;Z#l == 2505113 fq

* Desipner e
== Aligrment / Dridges: Culvert Oaly
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Location Name Contractor Company Designer Company
Electric express train KNOOZ SINA COMPANY k. ke
MName 5ign Drate Time
tssued by Contractor | v nmed Abdaliah dadeld 25.05-2023
Contractor Referance K51 SUB BALLAST- (1) - 25- 5-2023
' N1 1 o3 [ o0 | MM | W | HH | MM
Recelved by ER ;k} =L P MAR | ypsos | ew | cs
.-'--.-‘- - :
NB:Package 1 only (Package 2 via Cantent |
The following test result are attached for review
Description of Materials Spil[ A-1-a )
Location of stock K.p [504+500 |
ltem | Specification | Test requirement Test result attachment Remarks
1 ASTM D 75 Aggregate Sampling | According to specifications
2 ASTM C 136 Sieve Analysis | According to specifications
3 ASTM D 1440 Passing Sieve, Mo 200 5.44 %
4 A5TM D 4318 Atterberg limit N.P
5 ASTM D 2974 Maoisture content 6.5 %
& A5TM D 1557 Modified proctor 2.235
7 ASTM D 1883 CBR 5B.30%
Comments by: Comments by:
APPROVAL D ol
Drganisation Mame =y Date A-AWE-R
Contractor | £ med foditidi
Contractor =AM
wﬂ_c W fﬂ'{fﬂ-ﬂa-‘[ij"}-' :ﬁ/‘{ .j !
GARB** | Husitn  Towad
Emplayers T
| Representative -"'UI j
* Dacigreer e

** Algnment/Bridges: Culvert anly




[Electric Express Train -HSR i
Hmﬂﬂnwmn;mwhﬂw < MATROUH il ) el
_._mm A ‘Suction + 7 From FOKA To MARSA MATROLH =i
J~="=-"-1 o VSR e e From Station 504+000 To Station 568+177
i _r i A ankd l:-rltrll Lab |
PARTICLE SIZE DISTRIBUTION OF S0IL
TESTING DATE: 221512023 ZOME sade10 | 8084000
LOCATION H.P |S04+500) Material SUBR BALLAST
MAME COMPANY Enogz sina QLANTITY 2000 M
1-wlsual ins n test
2-G ant test
A-grodotica of bulk materiols BAMPLE WEIGHT [gm] TTTA5. 000 g tabie class
sieve size - B 1= AL By "= =8 L PASS 5ol classi
Mass refringd [g) i, 5100 167 30.0 BETE.D 13770.0 ES30,0 153450 CLASS At-a
Cumuistive. Retmined |g) 0@ R0 1424000 241189 R 1L N 45318.0 642200 PRO 2238
Cumulative Rotained % 0.0 45 18.3 3.0 4m £3.1 Tah Wi 6.5
Cumulalive Passing T 10t4 508 BT LEN 1.8 LLE | .25 CER 8.3
L. 4. 650
5.6 2515
moteriol gredetion WT.OF sample S00.00 gm
slove siza #10 #40 #2200
Cumulilive Retsingd gl a5 204.00 37 2.0
Cumsdative Retained % 1950 40,50 74,440
._I:I-lﬂ-l-ﬂ-ih'l Passing % .04 e 25,60
C-General grodient
siave size{in] 2" 5" 1" b [ 2" arg" Wa Bin L] W 300
aigve slzemm) ER 1 7.5 250 180 12.5 9.5 4. T4 200 0425 LLOTE
Cumutastive Passing % { 1000 P55 817 5.0 51.8 404 2.2 TR 128 5.44
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MODIFIED PROCTOR TEST ASTM D-1557
TEETING DATE el E S04+1880 I S05=000
LOCATION BLP (8044500} Mizterial SUE BALLAST
HAKNE CONPANY EnooE sine QUANTITY D00 =
Wigtgha of empdy maold 1 Sndimir MAX Dy Densify 1338
Aiabd Voleme F1240 Waser conbent %e £5%
irial a1 1 X 3 4 3
W OF hishib- wer codl JE ] TaRELE [LEST IR T En&an
W, WET 8011 EE ] 47618 e IR0 LB
Wi, Deashy L&y 3,341 m 1363 L1311
Tare N 1] i R E 1 P 1% ] it 3
Tare wi LY LiSE LA 46,16 ELAG S485 &441 5504 5503 04
WL O wfr aoll & Ere | 508 §ET ] 1500 1560 50 ESkn (1] 1818 LRI ERLD
Wi 0 dry sl & dare 147% iELE lagsa Tdid 14401 [ES S HLE 1441 14L& M3
WL T W EneT 21 in 4:1 15 57 S Tia LY. aA H.T
W't O diry sl 53,5 frE BHE ans 9i.n i ] Hid ni A63 7.0
Walor ennoeil e LI 13% i % ES Sl % A% A% 7% LI e
AV Waker comteni % 3 43 5% LTS L L
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Abzorbtion & Aggragate specific gravity AASHTO-TES

TESTING DATE: TAANLY T '=|="—'ﬂt Simtinm SRR | GOS0
LA TION K.P {304+5000) Material SUB BALLAST
{H:5 1) <ShM0 BULLAST (1]
NAME DOMPANY miae sinal QUANTITY 00 P
‘Weight of sampla 2500 gm
Waight of saturatad surface dry sampéa (B) I538 @
Walght of saturated samgle in water (T} 1545 gm
Weight of dry semgla afar haating A} 2480 gm
Bulk spociic gravity = & 1 [B=0) p L IE]
Bulk spacfit: gravity (8.3, DJ-EHB-I:} £.581
Apparent spacific gravity = A (A-C) 2635 .
| Absorbation = | B-AJA 1807 %

Los Anglos Abrasion  AASHTO-T36

Results:-
‘Weight of sample before test (gm) Walght of savabs aftar 1l jgm) Alwasion ratia ()
000 IrTe a0
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Testbag Biatr 1 P m FROM 5TA : SO+ 1H SIE-HIBH
Lecaiion = K_F (3044508 = Blaricrad SUR BALLAST
= ' W5 1 ST BALLAST(T) :
Corgrany Mosin EMOT SIHAA | 2 Layer T hivknew RLL A0
zu” lis
Compaction % Tie Mald Blositare Ratln After Compacted Mold Swoellbeg
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